

**(CALL 4825) Synergy 170/66 Zirpro - BS 5867-2: 2008 Type B: - 30/08/2016**

**BV Report Ref:** TR4094/180274

**Submitted By:** CAMIRA FABRICS LTD  
MELTHAM MILLS, MELTHAM, WEST YORKSHIRE,  
HD9 4AY – UNITED KINGDOM

**Contact Name:** REBECCA GRIMES

**Order Date:** 24<sup>th</sup> August 2016

**PO No:** 57808

**Date of Receipt:** 26<sup>th</sup> August 2016



**BUREAU  
VERITAS**

Bureau Veritas  
Consumer  
Products  
Services UK Ltd  
31 Kingsland  
Grange  
Woolston  
Warrington  
Cheshire  
WA1 4RW

**Item Description:** Synergy 170/66 Zirpro  
**Colour:** None Stated  
**Style No:** 259526 0106  
**End Use:** Contract Seating  
**Claimed:** None Claimed

**Test Description** BS 5867 Part 2: 2008 Type B – Fabrics for curtains, drapes and window blinds  
Flammability requirements specification.

<b>Test Details</b>	
Application time:	15 Seconds
Test method(s)	BS EN ISO: 15025:2002 Procedure A
Conditioning:	20±2°C / 65±5% RH, ≥24hrs
Cleansing:	None
Gas used:	Propane

**Conclusion:** The sample supplied **meets** the Type B Performance requirements in accordance with BS 5867: 2008 Part 2

**Results:** The results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

**Authorized By:** Mark Jones  
Head of Flammability

**Issue date:** 30<sup>th</sup> August 2016



Tests marked 'Not UKAS Accredited' in this report are not included in the UKAS schedule for this laboratory. Opinions and interpretations expressed herein are outside the scope of the UKAS Accreditation. The information contained within any report is based on current BVCPs UK Ltd knowledge and is given without guarantee. A satisfactory test report in no way implies that the product so tested is approved by BVCPs UK Ltd, UKAS or other body.

A report is a confidential document to the person or firm to whom it is issued and it will be strictly treated as such by BVCPs UK Ltd. It may not be reproduced either in its entirety or in part and may not be used for advertising. The person or firm to whom the report is issued may however show it or send it, or a certified copy thereof prepared by BVCPs UK Ltd, for the information of his customer, supplier or other persons directly concerned. BVCPs UK Ltd will not, without the written consent of the person or firm, enter into any discussion or correspondence with any third party concerning the contents of the report. In the event of the improper use of a report, BVCPs UK Ltd reserves the right to withdraw it or adopt any other remedy which may be appropriate. Samples submitted for testing are accepted on the understanding that the report issued shall not form the basis of or instrument for, any legal liability against BVCPs UK Ltd and applies specifically to the sample(s) tested and not necessarily to the bulk.

**Bureau Veritas Consumer Products Services UK Ltd, Registered in England & Wales, Company Number: 00852439  
Registered Office: 31 Kingsland Grange, Woolston, Warrington, Cheshire, WA1 4RW**

**(CALL 4825) Synergy 170/66 Zirpro - BS 5867-2: 2008 Type B: - 30/08/2016**

**BV Report Ref:** TR4094/180274

---

**Item Description:** Synergy 170/66 Zirpro  
**Colour:** None Stated  
**Style No:** 259526 0106  
**End Use:** Contract Seating  
**Claimed:** None Claimed

---

**Specimen results:**

<b>Test Criteria</b>	<b>1</b>	<b>2</b>	<b>3</b>	<b>4</b>	<b>5</b>	<b>6</b>
Direction of Test	↑	↓	↑	↓	↑	↓
Hole formed	N	N	N	N	N	N
Holing reaching an edge	N	N	N	N	N	N
Flaming reach upper edge	N	N	N	N	N	N
Height of holing (mm)	0	0	0	0	0	0
Width of holing (mm)	0	0	0	0	0	0
After flame	0.0	0.0	0.0	0.0	0.0	0.0
Flaming debris	N	N	N	N	N	N

---

**Pass/Fail Criteria:**

Neither part of any hole nor any part of the lowest boundary of any flame shall reach the top edge or either vertical edge of the sample. If any part of any hole or any part of the lowest boundary of any flame, reaches the top edge or vertical edge, or if there is any separation of flaming debris in the testing of one specimen, a further six specimens shall be tested.

If all six new specimens comply with the above requirements, the fabric shall be deemed to conform to the requirements of Type B